


May 2014 WASTEWATER FACILITIES PLAN 

 

 

C I T Y  O F  A S H L A N D  Page i 

 

TABLE OF CONTENTS 

0.0 EXECUTIVE SUMMARY 

0.1 Design Conditions ............................................................................................. 0-1  
0.1.1 Demographics 
0.1.2 Wastewater Flows 

0.2 Collection System Evaluation & Recommendations ................................... 0-2  
0.2.1 Lift Station Evaluation 
0.2.2 Pipeline Condition and Capacity Evaluation 
0.2.3 System Maintenance Evaluation 
0.2.4 Recommended Collection System Improvements 

0.3 Alternatives to Meet Temperature Requirements ........................................ 0-3  
0.3.1 Effluent Discharge Options 
0.3.2 Effluent Discharge Recommendation 
[...]
removal).  Collection system improvements have the advantage of decreasing wastewater 
flows before they reach the treatment plant, thus reducing the required capacities of influent 
pumping, screening and grit removal in addition to the remaining treatment components.  
However, it is often difficult to accurately estimate flow reductions expected from collection 
system rehabilitation particularly when major I/I sources have not been identified. While 
ongoing rehabilitation efforts are recommended, assuming large scale flow reductions from 
these efforts is not advised.   
   
Flow equalization, though not technically a treatment process, can increase the effective 
capacity of downstream process units by reducing extreme flow fluctuations. The equalization 
basin would hold peak flows and discharge at a constant (lower) rate as a way of managing 
flows that may exceed the design capacity of the treatment plant.  Table 5.1 summarizes the 
benefits and drawbacks of this alternative. 
 

TABLE 5.1:  Flow Equalization 

 

Pros Cons 

 Increases effective capacity of existing 
facilities; delays need for expansion 

 Very large size for large flows (space 
requirements) 

 Equalizes influent quality in addition to 
flow 

 Aeration and mixing required 

 May be used with any treatment 
alternative to minimize size of new 
facilities   

 Pumping required if sufficient head 
unavailable for gravity flow 

 
5.4.3  Expansion of Existing Oxidation Ditch Plant 
 
As discussed in Chapter 9 of the CSSMP, the existing oxidation ditch system could be 
expanded by adding a third oxidation ditch or a fourth clarifier.  Though the clarifier would 
take less space and would be less costly than a third oxidation ditch, it would not provide the 
same benefits in terms of reliability and redundancy.  Therefore, expansion of the oxidation 
ditch plant alternative assumes construction of another oxidation ditch.  With a third ditch, the 
existing clarifiers would be adequate beyond 2030.   
 
The most cost-effective approach is to construct the additional ditch immediately adjacent to 
the existing ditches to utilize an existing wall; however, this would require expanding west 
into a buffer/wetlands area. City staff has commented that in order to avoid a scattered plant 
footprint, they would prefer that if a new oxidation ditch is constructed that it is next to the 



May 2014 WASTEWATER FACILITIES PLAN 

 

 
C I T Y  O F  A S H L A N D Page 5-4 

existing ditches. Therefore, wetlands mitigation would be an issue.  The only other area with 
sufficient space for the third ditch is east of the existing facilities.  The splitter boxes ahead of 
the oxidation ditches would need to be modified to route part of the flow to the new ditch, and 
additional piping would be needed to carry mixed flow to the new ditch and back to the 
clarifiers.  Table 5.2 summarizes the benefits and drawbacks of this alternative. 
 

TABLE 5.2:  Expansion of Existing Oxidation Ditch Plant 

 

Pros Cons 

 Operator familiarity with process 
operation 

 Large space requirements 

 Allows operation at lower MLSS 
(activated sludge process easier to 
maintain, lower RAS flow required, 
avoids clarifier overload) 

 Additional complexities in operations if 
adjacent site to west is not used 

 Provides redundancy for aerator out of 
service 

 

 
5.4.4 Parallel Membrane Plant  
 
A separate parallel membrane bioreactor (MBR) plant could be installed to treat a portion of 
the flows.  The MBR should be sized to treat a base flow; the oxidation ditch/clarifier would 
handle base plus peak flows.  MBR plants eliminate the need for clarifiers and operate at 
much higher mixed liquor suspended solids (MLSS) than a conventional plant, thus reducing 
the size of the required footprint compared to an equivalent capacity oxidation ditch. 
 
The MBR plant would consist of two trains for flexibility. The splitter boxes ahead of the 
oxidation ditches would be modified to route part of the flow to the MBR.  In addition to the 
membrane cells, each MBR train would include an anaerobic cell, an anoxic cell, aeration 
cells, and post anoxic cell.  Recycle pumps would be provided for each MBR train, and 
recycle flows would be combined with the influent flow before entering the membrane cells.  
Each membrane tank would have separate permeate pumps, and a single chemical 
treatment system would be utilized to maintain the membranes.  Table 5.3 summarizes the 
benefits and drawbacks of this alternative.  This alternative is further illustrated in Figure 5.1 
in Appendix A. 
 

TABLE 5.3:  Parallel MBR Plant 

Pros Cons 

 Reliably low effluent solids independent 
of sludge settleability  

 Finer screening (1-2 mm) required; will 
increase screenings for disposal 

 Small footprint reduces space 
requirements 

 Additional blowers required; significant 
energy usage (high MLSS) 

 No additional clarifiers or tertiary filters 
needed 

 O&M more complicated - dual plant with 
significantly different processes 

 Has least impact on existing plant 
during construction  

 

 Increased treatment efficiency to 
potentially meet present and future 
water quality and technology-based 
standards 

 

 



May 2014 WASTEWATER FACILITIES PLAN 

 

 
C I T Y  O F  A S H L A N D Page 5-5 

5.4.5 Process Modifications in Existing Tankage 
 
As discussed in Chapter 2, nitrification needed to meet year-round ammonia discharge limits 
is the controlling factor in evaluating the capacity of the biological process at the Ashland 
WWTP.  Since nitrification is a function of the mean cell residence time (MCRT) or MLSS 
inventory in the process, process modifications that reduce the MCRT required for nitrification 
or increase the MLSS concentration are possible alternatives for Ashland.  There are several 
alternatives that would utilize the existing oxidation ditch basins with modifications to 
accommodate increased loadings without adding tankage.  These include conversion to 
staged aeration, an integrated fixed film/activated sludge system, or an in-ditch MBR.   
 
Any of these process modifications would require routing all flow to one of the oxidation 
ditches while modifications to the other are completed.  Meeting permit limits during 
construction could be difficult under these conditions; the addition of alum and polymer to 
enhance settleability might be needed when a single ditch is in use.  All of these alternatives 
would also require conversion of the aeration system to diffused air, necessitating the 
addition of blowers and a blower building, aeration piping and diffusers.  Other modifications 
specific to a particular process are summarized in the following descriptions. 
 
Staged Aeration 
 

It has been demonstrated that the MCRT required for nitrification can be significantly reduced 
by the use of an aerobic bioreactor “with significant plug flow character”.  Optimizing the plug 
flow character can be accomplished by increasing the number of treatment cells in series to 
provide staged aeration.  Providing nine or more basins in series can reduce the MCRT 
required for nitrification by up to 30-50%, effectively almost doubling the capacity of the 
biological process.  Even with a more conservative MCRT reduction, staged aeration should 
provide 50% additional biological process capacity. 
 
This alternative would require construction of interior concrete walls in the oxidation ditch to 
form the numerous zones used for staged aeration.  Bioselectors would also be incorporated 
to enhance settling of the mixed liquor and reduce oxygen requirements; some of the multiple 
cells would be anaerobic, some anoxic and some aerobic.  (The ditches currently include a 
separate anoxic zone and an aerobic zone.)  The anaerobic and anoxic cells would have 
mixers (submersible or vertical) only, and while the aerobic reactors would have both mixers 
and fine bubble diffused aeration. Table 5.4 summarizes the benefits and drawbacks of this 
alternative. 
 

TABLE 5.4:  Staged Aeration 

Pros Cons 

 Good treatment efficiency for removal 
of nitrogen, phosphorus and BOD 

 Significant pumping for process 
recirculation requirements 

 Operationally stable process 
 Aeration system will need to be replaced 

(diffused air) 

 Relatively low maintenance 
requirements 

 Operation with single ditch during 
construction – possible permit violations 

 No additional tankage needed  

 



May 2014 WASTEWATER FACILITIES PLAN 

 

 
C I T Y  O F  A S H L A N D Page 5-6 

Integrated Fixed Film/Activated Sludge (IFAS) 
 

Placing fixed film media into activated sludge basins can be used to increase plant capacity 
at a given treatment level and/or improve treatment performance.   Since additional biomass 
can be maintained on the fixed film, IFAS systems can increase the effective MLSS 
concentration in an aeration basin by as much as 3000 mg/L [2].  This would effectively 
increase the MCRT.  
 
Bioselectors would also be incorporated in the IFAS alternative to enhance settling of the 
mixed liquor and reduce oxygen requirements.  In addition to conversion to diffused aeration, 
this alternative would require fine screening and construction of interior concrete walls to form 
selector zones and the IFAS basins.  Additional walls may need to be constructed to modify 
the oxidation ditches in order to improve flow characteristics.  
 
Two types of systems were explored for converting the Ashland WWTP: a fixed media 
system and a floating media system. Costs for both systems are comparable. The in-basin 
equipment cost is $2.2 million for the fixed system and $1.7 million for the floating media 
system. The floating system requires more structural modifications to the existing tankage 
(removal of the center wall and construction of baffle walls). The cost used for comparison is 
based on the fixed system (higher equipment costs, lower structural modification costs). 
Table 5.5 summarizes the benefits and drawbacks of this alternative. 
 

TABLE 5.5:  IFAS System 

  

Pros Cons 

 Provides stability of fixed film system 
with flexibility and treatment capability 
of activated sludge  

 Fine screening required; will increase 
screenings for disposal 

 

 Biomass on fixed film does not 
proportionately increase load to clarifier 

 Aeration system will need to be replaced 
(diffused air) 

 Fixed media biomass improves cold 
weather nitrification 

 Operation with single ditch during 
construction – possible permit violations 

 Reportedly generates less waste 
sludge than conventional systems 

 

 No additional tankage needed  

 
In-Ditch MBR Plant 
 

With operation at significantly higher MLSS concentrations than a conventional plant, a MBR 
facility utilizes less volume to provide the same level of treatment.  The membranes provide 
solids separation, eliminating the need for secondary clarifiers. The MBR plant would include 
multiple trains for flexibility and redundancy. Recycle pumps would be provided for each MBR 
train; recycle flows would be combined with the influent flow ahead of the membranes.  Each 
membrane tank would have separate permeate pumps, and a single chemical feed system 
would be used to maintain the membranes.  In addition to the membrane cells, each MBR 
train would include an anaerobic cell, an anoxic cell, aeration cells, and post-anoxic cell.  
 

This alternative would require construction of interior concrete walls in the ditches to form the 
selector zones and the membrane basins in multiple trains. In addition to the conversion to 
diffused aeration, an MBR plant would require fine screening. 
 
Since the total volume of the two oxidation ditches (3.52 MG) would provide more than 
needed for an MBR plant sized for 4.33 MGD (year 2030 MMWWF), only a portion of the 



May 2014 WASTEWATER FACILITIES PLAN 

 

 
C I T Y  O F  A S H L A N D Page 5-7 

volume would be required for the in-ditch MBR plant.  In terms of volume, a single ditch could 
be modified to provide two trains although it is likely that a minimum of three membrane 
trains would be necessary from a process operation standpoint. The secondary clarifiers, no 
longer be needed for clarification, could be converted to other uses.  The tertiary membrane 
would also no longer be needed, and the space could be utilized for other purposes. Table 
5.6 summarizes the benefits and drawbacks of this alternative. 
 

TABLE 5.6:  In-Ditch MBR Plant 

 

Pros Cons 

 Reliably low effluent solids independent of 
sludge settleability 

 Fine screening (2-3 mm) required; will 
increase screenings for disposal 

 Has the potential to generate less waste 
sludge than conventional systems  

 Energy usage typically 1.5-3 times 
conventional activated sludge 

 Second ditch and existing clarifier tankage 
available for other uses 

 Aeration system will need to be replaced 
(diffused air) 

 Tertiary membrane no longer needed 
 Operation with single ditch during 

construction – meeting permit limits would 
be a challenge 

 Increased treatment efficiency to 
potentially meet present and future water 
quality and technology-based standards 

 

 No additional tankage needed  

 
5.4.6 Primary Filter Options 
 

Evaluation of the addition of primary treatment (in the form of a fine mesh sieve) was 
requested by the City. Fine mesh sieves have long been used for pretreatment in Norway, 
and one (Salsnes FilterTM) has been developed that is capable of providing primary treatment 
by removing 40-70% suspended solids and 20-35% BOD.  Solids removed as the 
wastewater flows through a fine mesh wire cloth are dewatered in the unit to 25-35% dry 
solids.  This type of primary filter is currently installed in five plants in the United States, 
ranging from 0.3 to 3.0 MGD. A primary filter was installed in eastern Idaho (Heyburn) in 
2009 as part of a conversion to a Biological Nutrient Removal (BNR) plant, and a pilot project 
has been carried out in north Idaho (Hayden). 
 

Advantages and disadvantages of a primary filter are listed in Table 5.7. One other drawback 
to this technology is the amount of primary solids that would be produced (approximately 3.5 
cubic yards per MG).  This alternative is further illustrated in Figure 5.2 in Appendix A. 



May 2014 WASTEWATER FACILITIES PLAN 

 

 
C I T Y  O F  A S H L A N D Page 5-8 

TABLE 5.7:  Primary Filter for All Flows 

 

Pros Cons 

 Very small footprint 
 Space required for pumping and odor 

control (possibly covered truck loading area) 

 Low energy usage 
 Adds operational complexity (additional 

pumping and addition of primary solids) 

 Would reduce biological sludge 
production 

 Would reduce amount of food source for 
BNR operation  

 
 Higher Sludge Volume Index resulting in 

reduced clarifier performance  

 
 Possible blinding from grease increases 

maintenance requirements 

 
 Limited track record in North America; most 

performance data from pilot studies 

 
Temporary Peak Flow Treatment 
 

Use of the primary filter was also considered for dealing only with wet weather peak flows, 
providing primary treatment followed by disinfection. A portion of the flow would bypass the 
secondary treatment, thus reducing peak flows through the secondary process. The wet 
weather peak hour flow is 10.8 MGD. Biological spreadsheet modeling of the Ashland WWTP 
shows that the plant has the potential to treat about 9 MGD for a limited duration. Therefore a 
minimum reduction of about 2 MGD would be necessary to resolve the capacity issues 
associated with peak wet weather flows. 
 
There are other communities, including some in Oregon, that deal with wet weather flows in 
this manner. This wet weather diversion is part of EPA’s draft wet weather policy.  It should 
be noted that this draft policy “strongly discourages reliance on peak wet weather flow 
diversions around secondary treatment units as a long-term wet weather management 
approach…”  Of the three conditions mentioned that will lead to a need for increased plant 
capacity in 2015 (increased MCRT for maximum month flows, increased aeration for taking a 
unit offline, and peak wet weather flows), only peak wet weather flow would be addressed by 
this option. For these reasons, use of the primary filter for peak wet weather flow diversions is 
considered at best a short-term solution.  Pros and cons of this option are listed in Table 5.8.  
 

TABLE 5.8:  Primary Treatment for Wet Weather Bypass 

Pros Cons 

 Very small footprint 
 Adds operational complexity (additional 

pumping and additional treatment process) 

 Low cost alternative 
 Some risk since EPA’s wet weather policy 

is only in a draft version. 

  Long-term solution would still be needed 

 
 Additional measures to reduce I/I would be 

required 

 

 Does not address need for increased 
MCRT during max month flows and need 
for more aeration capacity when taking 
one ditch offline 

 



May 2014 WASTEWATER FACILITIES PLAN 

 

 
C I T Y  O F  A S H L A N D Page 5-9 

5.4.7 Prescreening of Liquid Treatment Alternatives 
 
Of the treatment alternatives presented, the top three options recommended for further 
evaluation by Keller Associates include reduction of peak flows by equalization, expansion of 
existing oxidation ditch plant, and process modifications in existing tankage using staged 
aeration or IFAS.  A technical review committee involved in the project also expressed an 
interest in evaluating the addition of primary treatment in the form of a fine mesh sieve. 
Based on this input, the following three options were evaluated in more detail with cost 
estimates and environmental impacts considered: 
 

1. Constructing an additional oxidation ditch (which could be staged by initially using the 
shell as equalization storage); 

2. Converting the existing oxidation ditches to enhanced biological treatment, through 
staged aeration or IFAS; 

3. Adding a fine mesh sieve (primary filter) to reduce loading and thus increase 
treatment capacity. 

 
5.4.8 Cost Estimates 
 

Planning level estimates for capital and operation and maintenance costs for alternatives can 
be found in Appendix F. The engineer’s opinion of probable cost for the alternatives selected 
for further evaluation is summarized in Table 5.9, including operation and maintenance costs 
based on 2030 flows as well as capital costs. All options in Table 5.9 are similar in that they 
provide capacity to 2030 and beyond. Staged aeration and IFAS were evaluated separately, 
and using a new oxidation ditch as an equalization basin was also evaluated.   
 

TABLE 5.9:  Opinion of Costs for Selected Treatment Alternatives 

 

 Costs 

Supplier Additional 
Ditch 

Additional 
Ditch 

(equalization) 
Staged 
Aeration IFAS 

Primary  
Filter 

Total Capital Cost 
(2011 dollars) 

  $ 6,150,000    $ 4,000,000    $ 5,210,000 $ 6,540,000   $ 5,400,000 

With Odor Control   $           -      $            -      $            -    $         -      $ 300,000 

Power Cost*   $ 35,000    $ 1,000    $ 27,000 $ 27,000   $ 24,000 

Chemical Cost*   $           -      $            -      $            -    $         -      $          -    

Labor Cost*   $ 5,000    $ 1,000    $ 9,000 $ 12,000   $ 20,000 

Maintenance Cost*   $ 14,000    $ 3,000    $ 24,000 $ 21,000   $ 37,000 

Water Usage Cost*   $           -      $            -      $            -    $         -      $ 4,000 

Annual O & M 
Cost* 

  $ 54,000    $ 5,000   $ 60,000 $ 60,000    $ 85,000 

*Additional cost for 2030 operation as compared to current operation costs 

 



May 2014 WASTEWATER FACILITIES PLAN 

 

 
C I T Y  O F  A S H L A N D Page 5-10 

5.5 OPTIONS TO ADDRESS POTENTIAL COPPER LIMITS 

5.5.1 Evaluation of Effluent Copper Levels 
 

As part of this facilities plan update, copper levels in the plant effluent were also evaluated 
relative to potential permit limits. Though copper in the Ashland drinking water system has 
reportedly measured over 600 µg/L (due to copper pipe corrosion), total copper levels in the 